



Department of Civil Engineering, NIT, Silchar

No. CECON/2020/42/F-2/52

Dated Silchar 4.2.2020

TEST REPORT OF AAC LIGHT WEIGHT BLOCK
(Samples Supplied by the Client)

Client:- Hasan Ahmed Mazumdar
Barak Valley Infrastructure
Borkhola, Bonorampur

Ref.: Letter No. Nil Date Nil

Size: 60cm x 20cm x 10cm

Sl No.	Date of Testing	Compressive Strength (N/mm ²)	Average Strength (N/mm ²)
1.	31.1.20	4.75	
2.	Do	5.0	5.0
3.	Do	5.0	

Dry Density = 0.583 g/cm³

Consultant:


Dr. S. Choudhury
Professor
Department of Civil Engineering
National Institute of Technology
Silchar-788010

Terms and Conditions

- Laboratories of NIT Silchar are not accredited by National Accreditation Board for Testing and Calibration Laboratories (NABL)
- Tests are performed with the test facilities and resources available and accessible to NIT Silchar
- Report relates only to the samples supplied by the agency and NIT Silchar is not responsible for any errors arising due to reasons beyond control of NIT Silchar.
- NIT Silchar is not responsible for Non-functioning of the equipments (fully or partly) on the field for whatever reasons.
- All Test reports/certificates are valid for a period of one year from the date of issue unless otherwise specified and are exclusively for the internal use of the agency which has asked to carry out testing /certification.
- Any dispute arising out of the contract between the agency and consultant is subject to the jurisdiction of Silchar court only.